
PART LIST
DESCRIPTIONPART NUMBERQTYITEM

883 ESCH Mounting Foot883ESCHMF-A21
Stainless Steel Draw Pull Latch (Long)STK-K-1200012
M6 x 16mm Phillips Flat Head ScrewSTK-Q-0307043
M6 x 8mm Hexagon/Slot ScrewSTK-Q-0320044
M6 Stamped NutSTK-Q-0726045
M6 Sealing WasherSTK-Q-1025146
M5 x 10 Pan Head ScrewSTK-Q-0300217
Nylon Insert Lock Nut M5STK-Q-0810018

STK-I-00230
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Assembly Instruction
5300 ESCH



PART LIST
DESCRIPTIONPART NUMBERQTYITEM

883 ESCHMF Pieds de montage883ESCHMF-A21
SS Locket a Bascule (Long)STK-K-1200012
Vis Phillips M6 X 16mm à tête PlateSTK-Q-0307043
Vis à bride hexagonale M6 x 8mmSTK-Q-0320044
Écrou M6STK-Q-0726045
Rondelle d'Étanchéité M6STK-Q-1025146
Vis M5 x 10 à Tête PanSTK-Q-0300227
Écrou à Garniture en Nylon M5STK-Q-0810028
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Instruction D'assemblage
5300 ESCH
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